

## Top 200 Drug List

Brand name	Generic name	Primary Indication(s)	Typical dosage
Abilify	Aripiprazole	schizophrenia	1 qd
Accupril	Quinapril	BP, CHF	1 qd-bid
Actonel 35mg	Risedronate 35mg	osteoporosis	1 q week
Actos	Pioglitazone	diabetes	1 qd
Adderall	Amphetamine salts combo	ADHD	1 qd-tid
Adderall XR	Amphetamine salts ext release	ADHD	1 qam
Adipex-P	Phentermine	appetite suppressant	1 qam
Advair	Salmeterol/Fluticasone	asthma/COPD	1 dose bid
Aldactone	Spironolactone	BP, CHF	1-4 qd
Alphagan P	Brimonidine ophthalmic	elevated IOP	1 gtt to eye(s) tid
Altace	Ramipril	BP, CHF	1 qd-bid
Amaryl	Glimepiride	diabetes	1 qd
Ambien	Zolpidem	insomnia	1 hs
Amoxil	Amoxicillin	antibiotic	1 tid
Antivert	Meclizine	motion sickness	1 po 1 hr prior to travel, may repeat qd for duration of trip
Aricept	Donepezil	Alzheimer's Disease	1 qhs
Arimidex	Anastrozole	breast CA	1 qd
Armour Thyroid	Thyroid tablets, USP	hypothyroidism	1 qd
Arthrotec	Diclofenac/Misoprostol	RA, osteoarthritis	1 bid-qid
Asacol HD	Mesalamine HD	ulcerative colitis	2 tid for 6 wks
Atarax	Hydroxyzine HCl	anxiety, pruritis	1 tid-qid
Ativan	Lorazepam	anxiety	1 bid-tid
Augmentin	Amoxicillin/Clavulanate	antibiotic	1 q 12h
Avapro	Irbesartan	BP	1 qd
Avodart	Dutasteride	BPH	1 qd
Bactroban	Mupirocin	impetigo	apply tid for 7-14 days
Benicar	Olmesartan Medoxomil	BP	1 qd
BenicarHCT	Olmesartan/HCTZ	BP	1 qd
Bentyl	Dicyclomine	irritable bowel syndrome	1 qid
Betapace	Sotalol	ventricular arrhythmias	1 q12h
Boniva 150mg	Ibandronate	osteoporosis	1 q month
BuSpar	Buspirone	anxiety	1 bid-tid
Bystolic	Nebivolol	BP	1 qd
Calan SR	Verapamil SR	BP	1 qam
Cardizem CD,Cartia XT	Diltiazem sustained release	BP	1 qd
Cardura	Doxazosin	BP, BPH	1 qd
Catapres	Clonidine	BP	1 bid
Celebrex	Celecoxib	arthritis	1 qd-bid
Celexa	Citalopram	depression	1 qd
Cipro	Ciprofloxacin	antibiotic	1 q12h
Cleocin	Clindamycin	antibiotic	1 q 6h
Clobex or Temovate	Clobetasol	dermatoses	apply bid
Combivent	Albuterol/Ipratropium	COPD	1-2 puffs inhaled qid
Concerta	Methylphenidate XR	ADHD	1 qam
Cordarone	Amiodarone	antiarrhythmic	1-3 tablets qd
Coreg	Carvedilol	BP, CHF	1 bid
Coumadin	Warfarin	anticoagulant	1 qd
Cozaar	Losartan	BP	1 qd
Crestor	Rosuvastatin	cholesterol	1 qd

Brand name		Primary indication(s)	Typical dosage
Cymbalta	Duloxetine	Depression	1qd-bid
Deltasone, Orasone	Prednisone	steroid	schedule
Depakote ER	Divalproex extended release	seizures, migraine prophylaxis	1 qd
Desyrel	Trazodone	depression	1 bid-tid
Dexilant	Dexlansoprazole	GERD	1 qd
Diflucan 150mg	Fluconazole 150mg	yeast infection	single dose tablet
Dilantin	Phenytoin	seizures	1 tid
Diovan	Valsartan	BP, CHF	1 qd
DiovanHCT	Valsartan/HCTZ	BP	1 qd
Ditropan XL	Oxybutynin ER	overactive bladder	1 qd
Duragesic	Fentanyl	pain	apply every 72 hours
Dyazide or Maxzide	Triamterene/HCTZ	BP, edema	1 qd
Effexor XR	Venlafaxine ext release	depression, anxiety	1 qd
Elavil	Amitriptyline	depression, chronic pain	1 qhs
Eliquis	Apixaban	anticoagulant	1 bid
Estrace	Estradiol	HRT	1 qd
Evista	Raloxifene	osteoporosis	1 qd
Fioricet	Butalbital/APAP/Caffeine	tension headache	1-2 q 4h prn
Flagyl	Metronidazole	antibiotic	1 tid-qid
Flexeril	Cyclobenzaprine	muscle spasms	1 tid
Flomax	Tamsulosin	BPH	1 qd
Flonase	Fluticasone nasal spray	Allergic rhinitis	2 sprays to each nostril qd
Folic Acid	Folic Acid	vitamin supplement	1 qd
Fosamax	Alendronate	osteoporosis	1 q week
Glucophage	Metformin	diabetes	1 bid
Glucophage XR	Metformin HCl ext. release	diabetes	1 q pm
Glucotrol	Glipizide	diabetes	1 qd-bid
Glucotrol XL	Glipizide ext release	diabetes	1 qd
Humalog	Insulin Lispro	diabetes	SC bid-qid
Hydrodiuril	Hydrochlorothiazide	BP, edema	1 qd
Hygroton	Chlorthalidone	BP, edema	25-100mg qd
Hytrin	Terazosin	BP, BPH	1 hs
Hyzaar	Losartan/HCTZ	BP	1 qd
Imdur	Isosorbide Mononitrate	angina prophylaxis	1 qam
Imitrex	Sumatriptan	migraine HA	1 at onset-may repeat after 2 hrs if HA recurs
Inderal	Propranolol	BP, angina, migraines	1 bid-qid
Invokana	Canagliflozin	diabetes	100-300mg qd
Janumet	Metformin/Sitagliptin	diabetes	1 bid
Januvia	Sitagliptin	diabetes	1 qd

Brand name	Generic name	Primary Indications(s)	Typical dosage
Keflex 500mg	Cephalexin 500mg	antibiotic	1 bid
Kenalog topical	Triamcinolone topical	dermatoses	apply bid-qid
Keppra	Levetiracetam	seizures	1 q 12h
Klonopin	Clonazepam	seizures, anxiety, panic disorder	1 qd-tid
Klor-Con	Potassium Chloride	potassium supplement	1 qd-qid
Lamictal	Lamotrigine	seizures, bipolar disorder	1 qd-bid
Lanoxin	Digoxin	heart	1 qd
Lantus	Insulin Glargine	diabetes	sc qd
Lasix	Furosemide	BP, edema	1 qd
Levaquin	Levofloxacin	antibiotic	1 qd
Levemir	Insulin Detemir	diabetes	SC qd-bid
Lexapro	Escitalopram	depression	1 qd
Lidoderm	Lidocaine topical patch	post-herpetic neuralgia	apply for up to 12h/day
Lioresal	Baclofen	muscle spasms	20-80mg/day tid-qid
Lipitor	Atorvastatin	cholesterol	1 qd
LoEstrin 24 Fe	Norethindrone/Ethinyl Estradiol	BC	1 qd
Lopid	Gemfibrozil	cholesterol	1 bid
Lopressor	Metoprolol Tartrate	BP, angina	1 bid
Lotensin	Benazepril	BP, CHF	1 qd
Lotrel	Amlodipine/Benazepril	BP	1 qd
Lovaza	Omega-3 Ethyl Esters	hypertriglyceridemia	4g/day qd-bid
Lyrica	Pregabalin	nerve pain, seizures	1 bid-tid
MacroBid	Nitrofurantoin Macro	UTI	1 q 12h
Medrol Dosepak	Methylprednisolone pak	steroid	schedule
Mevacor	Lovastatin	cholesterol	1 qpm
Micronase or Diabeta	Glyburide	diabetes	1 qd
Mobic	Meloxicam	RA, osteoarthritis	1 qd
Motrin	Ibuprofen	pain,arthritis	1 tid-qid
Namenda	Memantine	Alzheimer's Dementia	1 bid
Naprosyn	Naproxen	pain,arthritis	1 bid
Nasonex	Mometasone spray	allergic rhinitis	2 sprays/nostril qd
Neurontin	Gabapentin	seizures	1 tid
Nexium	Esomeprazole	GERD	1 qd-bid

Brand name	Generic name	Primary Indication(s)	Typical dosage
Nitrostat	Nitroglycerin SL	Acute angina	SL: maximum 3 doses Within 15 minutes
Norvasc	Amlodipine	BP	1 qd
Novolog	Insulin Aspart	diabetes	SC bid-qid
Nuvaring	Etonogestrel/ Ethynodiol Diacetate	BC	Apply ring pv q 3wks on, 1wk off, repeat
Omnicef	Cefdinir	antibiotic	1 q 12h
Ortho Tri-Cyclen, Trinessa, TriSprintec	Norgestimate/Ethinodiol	BC	1 qd
Oxy IR	Oxycodone	pain	1 q 4h prn
Oxycontin	Oxycodone ER	pain	1 q 12h
Pataday	Olopatadine	allergic conjunctivitis	1 gtt qd
Paxil	Paroxetine	depression	1 qd
Pepcid	Famotidine	GERD, ulcers	1 qhs
Phenergan w/codeine	Promethazine w/codeine	cough and cold symptoms	5 ml q 4-6 hrs prn
Plaquenil	Hydroxychloroquine	RA	1-2 tabs qd-bid
Plavix	Clopidogrel	Thrombotic event risk Reduction	1 qd
Pradaxa	Dabigatran	anticoagulant	1 bid
Pravachol	Pravastatin	cholesterol	1 qd
Premarin	Conjugated Estrogens	HRT	1 qd
Prevacid	Lansoprazole	GERD, ulcers	1 qd-bid
Prilosec	Omeprazole	GERD, ulcers	1 qd
Pristiq	Desvenlafaxine	antidepressant	1 qd
ProAir HFA, VentolinHFA, Proventil HFA	Albuterol inhaler	bronchospasms	2 puffs every 4-6h prn
Procardia XL	Nifedipine extended release	BP, angina	1 qd
Proscar	Finasteride	BPH	1 qd
Protonix	Pantoprazole	Esophagitis, Hypersecretory conditions	1 qd-bid
Prozac	Fluoxetine	depression	1 qam
Pulmicort Flexhaler	Budesonide	asthma	2 puffs bid

<b>Brand name</b>	<b>Generic name</b>	<b>Primary indication(s)</b>	<b>Typical dosage</b>
Remeron	Mirtazapine	depression	1 hs
Requip	Ropinirole	Parkinson's Disease	1 tid, build up to maintenance dose
Restoril	Temazepam	insomnia	1 qhs
Risperdal	Risperidone	schizophrenia	1 qd
Robaxin 500mg	Methocarbamol 500mg	muscle spasms	2 qid
Septra or Bactrim	Sulfamethoxazole/Trimethoprim	sulfa antibiotic	1 bid
Seroquel	Quetiapine	schizophrenia, bipolar disorder	1 bid-tid
Singulair	Montelukast	asthma, allergic rhinitis	1 qpm
Soma	Carisoprodol	muscle spasms	1 tid & hs
Spiriva	Tiotropium Bromide	COPD	1 cap inh qd
Strattera	Atomoxetine	ADHD	titrate to target of 80mg/day qd-bid
Symbicort	Budesonide/Formeterol inhaled	asthma, COPD	2 puffs bid
Synthroid	Levothyroxine	thyroid	1 qd
Tenormin	Atenolol	BP	1 qd
Tessalon Perles	Benzonatate	cough	1 tid
Topamax	Topiramate	seizures, migraine prophylaxis	1 bid
Toprol XL	Metoprolol Succinate	BP, CHF, Angina	1 qd
Tradjenta	Linagliptin	diabetes	1 qd
Travatan Z	Travoprost	elevated IOP	1 gtt qpm
Tricor	Fenofibrate	cholesterol	1 qd

Brand name	Generic name	Primary indication(s)	Typical dosage
Trileptal	Oxcarbazepine	seizures	1 bid
Ultram	Tramadol	pain	1-2 q 4-6h prn pain
Valium	Diazepam	anxiety, spasms, seizures	1 bid-qid
Valtrex	Valacyclovir	antiviral	1 qd-tid
Vasotec	Enalapril	BP, CHF	1 qd
Vesicare	Solifenacin	overactive bladder	1 qd
Viagra	Sildenafil	erectile dysfunction	1/2-4 hours before intercourse
Vibramycin	Doxycycline	antibiotic	1 qd-bid
Vicodin/Lortab/Norco	Hydrocodone/APAP	pain	1-2 q 4-6h prn pain
Victoza	Liraglutide	diabetes	Start: 0.6 mg SC qd x1wk, then 1.2 mg SC qd
Viibryd	Vilazodone	depression	1 qd
Voltaren	Diclofenac Sodium DR	RA, osteoarthritis	1 bid-tid
Vyvanse	Lisdexamfetamine	ADHD	1 qam
Wellbutrin SR	Bupropion SR	depression	1 bid
Wellbutrin XL	Bupropion ext release	depression	1 qam
Xalatan	Latanoprost	elevated IOP	1 gtt q pm
Xanax	Alprazolam	anxiety	1 tid
Xarelto	Rivaroxaban	anticoagulant	1 qd
Yaz, Ocella	Ethinyl Est/ Drospirenone	BC	1 qd
Zanaflex	Tizanidine	muscle spasms	1 q 6-8h prn
Zantac	Ranitidine	ulcer	1 bid
Zestoretic or Prinzide	Lisinopril/HCTZ	BP	1 qd
Zestril or Prinivil	Lisinopril	BP	1 qd
Zetia	Ezetimibe	cholesterol	1 qd
Zithromax Z-pak	Azithromycin 250mg	antibiotic	2 today, then 1 daily for 4 days
Zocor	Simvastatin	cholesterol	1 qpm
Zofran	Ondansetron	nausea & vomiting- chemo related	start 30 min prior to chemo every 8h for 2 doses, then every 12h for 1-2 days after chemo treatment is completed.
Zoloft	Sertraline	depression	1 qd
Zovirax 400mg	Acyclovir 400mg	antiviral	1 tid
Zyloprim	Allopurinol	gout	1 qd